
TECHNICAL REPORT NUMBER 18

J

a~H
)

~KH

r-
"....-,; SOUTHEA :LER WISCONSIN REGIONAL PLANNING COMMISSION

u



Harlan E. Clinkenbeard Assistant Director

John A. Boylan Administrative Officer

Bruce P. Rubin Chief Land Use Planner

Kurt W. Bauer, P.E Exec"tive Director

TECHNICAL ADVISORY COMMITTEE ON
AREAWIDE WASTEWATER TREATMENT AND
WATER QUALITY MANAGEMENT PLANNING

Robert J. Borchardt" Chief Engineer and General Manager,
Chairman Milwaukee·Metropolitan Sewerage Commissions

Raymond J. Kipp Dean, College of Engineering,
Vice-Chairman Marquette University

William D. McElwee Chief Environmental Planner,
Secretary SEWRPC

Vinton W. Bacon" Professor. College of
Applied Science and Engineering,
[...]
ally representative of the costs and performances required
for sludge management in southeastern Wisconsin.

WASTEWATER TREATMENT
PLANT SLUDGE SCHEMATICS

Two basically alternative wastewater sludge treatment
and disposal systems most generally can be applied
to plants in the Region. These are land disposal preceded
by thickening, stabilization, and storage; and landfill
preceded by stabilization, conditioning, and dewatering
as shown on Figure 2. Lagooning as an ultimate disposal
option, preceded by thickening and stabilization, may be
applicable in a few instances for small communities but
generally would not be recommended for usage through­
out the Region. Storage lagoons to allow flexibility
in timing of land application would be common for
many facilities.

At the larger plants in the Region, incineration, pyrolysis,
or product recovery as dried commercial fertilizers such
as Milorganite may be practiced. Regional plants treating
the combined sludges from several small plants may be
able to utilize incineration, pyrolysis, or other systems
cost-effectively.

Land Disposal System
Sludges from the treatment of domestic wastewaters can
be disposed of by application to agricultural or forest
land, adding to the soil beneficial organic matter and
nutrients such as nitrogen, phosphorus, and various trace
elements. Proper application is required to avoid potential
soil contamination, crop damage, groundwater or surface
water pollution, or other adverse effects. To minimize
odors and potential health hazards, stabilization is
required. Storage must be provided to hold the sludge
until it can be applied to the soil. Generally, thickening
will be a cost-effective preliminary treatment step,
reducing the equipment size and operating costs for
subsequent steps. Sludge application methods and loading
rates should consider State Agricultural Extension Service
recommendations for each sludge and disposal site.
Traditionally, land disposal for small facilities has been

27



Table 8

FACTORS CONSIDERED IN DEVELOPMENT OF SLUDGE PROCESSING ALTERNATIVES

State of Major Factors Overall Applicability
Process Technology Overall Resource Limiting Application for Use With in

Process Performance Development Costsa Consumption a in the Region the Region

Gravity Thickening Effective for heavy sl udges Good Low Low -- Generally applicable
Flotation Thickening Most effective for medium Good Low Moderate -- Generally appl icable

and light sludges to low
Mechanical Thickening Variable Fair Moderate Moderate Requires close operator Generally applicable

to high attention
Anaerobic Digestion Good Good Moderate Low Potential upsets, high strength Generally applicable

recycle, potential safety
hazards

Aerobic Digestion Good Good High High High energy use, cold reduces Generally applicable
efficiency

Thermal Stabilization! Good Fair High High High strength recycle, odors, Generally applicable
Conditioning (Heat potential safety hazards
Treatment)

Chemical Stabilization! Variable, but generally good Good Variable Moderate - Generally applicable
Conditioning to fair to high

Freezing Good Poor High Uncertain Undeveloped technology, Highly limited
high costs

Elutriation Variable, but generally good Fair Variable Moderate High strength recycle Highly limited
Radiation Stabilization Uncertain Poor Uncertain Low Undeveloped technology, Highly limited

potential safety hazards
Drying Beds Variable, but generally good Good Moderate Low High land requirements Generally applicable
Drying Lagoons Variable, but generally good Good Low Low Potential leachate problems Generally applicable
Vacuum Filters Achieves moderate dewatering Good Moderate Moderate -- Generally applicable
Centrifuges Achieves moderate dewatering Good Moderate Moderate -- Generally applicable

to fair
Pressure filters High degree of dewatering Good Moderate Moderate - Generally appl icable
Other Dewatering Units Achieves low dewatering Fair Moderate Moderate -- Generally applicable
Incineration Good Fair High Uncertain High energy requirements, Limited to

high costs larger facil ities
Heat Drying (Ion Good Good High Moderate High energy requirements Limited to

Fertilizer Production) to high larger facilities
Pytolysis Good Fair High Uncertain Undeveloped technology Limited to

larger facilities
Wet Air Oxidation Good Fair High High Undeveloped technology, Limited to

potential safety hazards larger facilities
Composting Highly variable Poor Uncertain Low Uncertain performance, costs, Limited to

to fair and market ing larger facilities
Animal Feed Production Variable Poor Uncertain Uncertain Undeveloped technology, Highly limited

marketing uncertainties
Lime Recalcination Good Fair High Moderate High energy use, potential Limited to

safety hazards larger facilities
Alum!Ferric Recovery Uncertain Poor Uncertain Low Undeveloped technology Limited to

larger facilities
Landfill Variable, but generally good Good Moderate Moderate High land requirements Generally applicable
Land Spread ing Variable, but generally good Good Moderate Low High land requirements Generally applicable

to fair

aSee Table 9.

b See Tables 16, 17, 18, and 20.

Source: Stanley Consultants.

done on a relatively informal basis, with farmers or other
sludge haulers withdrawing sludge on an irregular basis.
A regional land disposal system for the combined sludges
from several small plants might result in lower overall
costs per ton.

28

Landfill Disposal System
Sanitary landfills are being used for the ultimate disposal
of dewatered sludge by few plants in the Region on
a regular basis. For these plants it should continue to be
an acceptable alternative in the future.



Figure 2

WASTEWATER TREATMENT PLANT SLUDGE SCHEMATICS

LIQUID RETURN POTENTI AL TREATMENT
TO WASTEWATER ----1- ------- -----,
TREATMENT SYSTEM I

I I
I I

SLUDGE

I

THICKENING STABILIZATION
I I I IANAEROB IC OR LAND

GRAY ITY, FLOTAT ION, I STORAGE I I DISPOSALAEROB ICOl GEST ION,OR MECHAN ICAL OR THERMAL

LIQUID RETURN POTENTIAL TREATMENT
iM~m~AmT;; - - - - r------------r------------------------1

I I I
I I I

SLUDGE

TH I CKEN I NG STABILIZATION CHEMICAL DEWATER I NG I
I

CONDITIONING SAN I TARY

GR~~ 1~~c~im~~ON,
ANAEROB IC OR PRESSURE FILTER I LANDF ILL

AEROB ICOl GEST ION, FeC'3 & LIME OR DRY I NG BEDS
OR THERMAL OR POLYMERS

Source: Stanely Consultants.

Anticipated future landfill requirements may specify
a minimum of 25 to 50 percent dry solids in the sludge
depending on the individual landfill. Mechanical dewater­
ing in pressure filters is the only way to ensure that 35 to
50 percent solids content can be accomplished regularly;
although vacuum filters, centrifuges, and sand drying beds
generally are capable of dewatering sludge to approxi­
mately 25 to 35 percent. The degree of dewatering
required will vary with each particular case.

Chemical conditioning using metal salts, lime, organic
polymers, and ash addition are required to facilitate
dewatering. Stabilization usually will be required prior
to landfilling to avoid odor problems. Anaerobic or
aerobic digestion generally would be applicable to most
plants for partial stabilization and conditioning. Small
activated sludge plants (particularly those using diffused
air aeration) could use aerobic digestion. Heat treatment
may be applicable to larger plants particularly where
stabilization is by incineration, but the process is not
expected to be widely used in the Region.

Thickening would generally be cost-effective in reducing
the cost of subsequent processes (see Chapter VI). Heavy
sludges, such as primary sludge, can be effectively thick­
ened by gravity units, although air flotation is expected
to be more effective for light, flocculant sludges such as
waste activated.

Lime sludges from precipitation of phosphorus can be
handled by similar processes used for lime softening
sludges. For plants using more than about 20 tons per
day of quicklime, recalcination may be economical.

WATER TREATMENT PLANT SLUDGE SCHEMATICS

Alum Coagulation Sludge
Alum sludges traditionally have been discharged to receiv­
ing bodies of water through storm sewers or to waste­
water treatment facilities through sanitary sewers. In
some cases, sludges have been dewatered in drying beds,
drying lagoons, or by mechanical processes and the
sludge cake landfilled. However, the hydrated, gelatinous
nature of alum sludges makes dewatering difficult and
expensive. In light of modern sewer use ordinances and
environmental control regulations, the recommended
handling and disposal alternatives are shown on Figure 3.
Small plants are considered to be those with design flow
less than about 5 mgd.

Discharge to a wastewater treatment plant by way of the
sanitary sewer system is becoming increasingly popular
as a disposal method for the water treatment plant;
however, these solids then become a source of sludge
solids for the wastewater treatment plant. To avoid
causing hydraulic surges to the sewer system or treatment
plant, sludge should be discharged continuously over
a long period of time, not dumped as a batch. This may
require the use of a holding tank for the sludge as it is
removed from the clarifier. The practice should be
terminated if sewer clogging due to buildup of sludge
solids should occur. Normally, however, the alum sludge
will tend to improve solids removal in the wastewater
treatment plant primary clarifier.

Landfills generally will accept alum sludge only if it has
been dewatered to the extent that it does not cause

29



operating problems for the compaction equipment
working the landfill and does not generate excessive
quantities of leachate. This normally requires dewatering
to at least 35 to 40 percent dry solids. Because alum
sludges are difficult to dewater, mechanical dewatering
equipment requires the attention of a skilled operator, as
well as relatively conservative design. For these reasons,
mechanical dewatering is not generally recommended for
small plants; dewatering by large drying beds or lagoons
is more applicable for the small plants. At larger plants,
pressure or vacuum filters, normally utilizing a precoat,
can be expected to provide adequate mechanical dewater­
ing; as can centrifuges, although substantial polymer
additions may be required. Flotation thickening is bene­
ficial in most cases to improve dewatering.

Alum may be recovered at larger plants by the acid­
leaching process described in Chapter III. Flotation
thickening is required prior to acid treatment. The
breakeven point for alum recovery reportedly occurs
at the 20 mgd plant size, depending on local chemical
prices and raw water quality.' However, for plants in
the 10 to 20 mgd range, feasibility of alum recovery
should be studied on an individual basis.

, American Water Works Association, Processing Water
Treatment Plant Sludge, 1974; and C. W. Randall, et al,
"Alum Recovery from Representative Water Treatment
Plant Sludges," Journal of the American Water Works
Association, 68, April 1976.

If sufficient land area is available, drying lagoons or sand
drying beds are a potential dewatering method. Dewater­
ing by gravity draining is not a problem because the
leachate is high quality water unlike that from waste­
water sludges. Natural freeze/thaw conditions improve
the dewatering of the sludge. In a few cases, small plants
may find it is economical to allow the lagoon to fill
permanently and finally cover the sludge over instead
of dredging it out for disposal in a sanitary landfill.

Lime Softening Sludge
Lime softening produces a sludge which is primarily
calcium carbonate (CaC03), which is relatively inert,
high pH, nongelatinous, and fairly easily dewatered.
Recommended handling and disposal alternatives for
lime sludge are presented on Figure 4. It should be
noted that recalcination (lime recovery) is not included.
This is because there are no lime softening plants in the
Region large enough to utilize recalcination economically
(the commonly accepted breakeven size is 20 tons per
day of quicklime).

Most landfills will accept properly dewatered lime sludges.
Lagoons and sand drying beds can readily dewater
lime sludge to 50 percent solids, which is acceptable in
most landfills. Mechanical dewatering using centrifuges,

Figure 4

Figure 3 WATER TREATMENT LIME
SOFTENING SLUDGE SCHEMATICS

LAND SPREAD I NG
OR OTHER USE

DEWATER I NG

LAGOON OR DRYING BED

LAGOON OR DRYING BED

DEWATERING

ALUM RECOVERY

WASTEWATER
TAEATMENT PLANT

PRESSURE OR VACUUM
FILTEA OR CENTRIFUGE

THICKENING

FLOTATION

FLOTATION

THICKENING

DEWATERING

HOLDING TANKS
(EQUALIZATION)

LAGOON OR DRYING BED

DeWATERING

LARGE PLANTS

WATER TREATMENT ALUM SLUDGE SCHEMATICS

WASTEWATER
TREATMENT PLANT

jiOLDING TANKS
l EQUAL IZAT ION)

---.J LAGOON

l,------

WASTEWATER
TREATMENT PLANT

DEWATERING

HOLDING TANKS
(eQUALIZATION)

LAGOON OR DRYING BED

SMALL PLANTS

_I LAGOON

~L----

Source: Stanley Consultants. Source: Stanley Consultants.

30



vacuum filters, or other units can also dewater lime
sludges to greater than 50 percent solids. For the size of
softening plants in the study area, however, mechanical
dewatering is not as cost-effective as drying lagoons or
sand drying beds.

Lime sludges have acid-neutralizing abilities and may be
spread on farmland to raise soil pH. The sludge must be
stored until the soil is ready for liming; this is normally
done in a drying/storage lagoon. Using wastewater
treatment sludge for stabilization and/or conditioning
chemicals or wastewater stream pH control are similar
beneficial uses.

Plants with sufficient land area may dewater and dispose
of lime sludge in permanent lagoons which are never
dredged out but rather covered over when filled with
dewatered sludge. Leachate from lime sludge lagoons
has few pollution constituents and is not generally an
environmental problem.

Discharge to the sanitary sewer system must be studied
more carefully for lime sludge than for alum sludge
because of the increased tendency of lime sludge solids
to deposit in sewer lines causing clogging. Flow veloci­
ties should be maintained above 2.5 feet per second
(fps) to avoid deposition. However, sludge discharges
must not be so large as to cause hydraulic overload
problems. Increased BOD, suspended SOlids, and phos­
phorus removals in the primary clarifier can result from
lime sludge discharge to wastewater treatment plants.
It has been reported that excessively high quantities
of lime sludge fed to anaerobic digesters can cause
biological failure of the digester. In most cases, however,
minimal adverse effects are expected at the wastewater
treatment plant.

Filter Backwash Water
Backwash water from coagulation/filtration systems is
normally collected in a holding tank. From this tank,
there are basically three options:

1. Mix the tank to suspend floc particles, and
return the backwash water to the head of the
water treatment plant thus recycling the floc­
culating chemicals.

2. Mix the tank and slowly discharge to a sani­
tary sewer.

3. Allow the flocculant materials to settle to the
bottom of the tank. Draw off these solids to be
handled along with the other alum sludge while
the supernatant liquid is returned to the head
of the plant.

Ion-Exchange Resin Regeneration Brines
Historically, brines have been discharged to surface waters,
injected into groundwater, evaporated, or discharged to
wastewater treatment plants by way of sanitary sewers.
Discharge to the sanitary sewer at a low rate is often the
recommended approach.

SEPTAGE TREATMENT OPTIONS

Historically, septage has been discharged to wastewater
treatment plants, dumped into open ditches, and dis­
posed of in various unknown ways depending on the
procedures of the septic tank cleaner. Newly developed
septage treatment systems involve chemical stabilization
(as for wastewater treatment sludge) using chlorine or
high pH. Both systems require extremely large amounts
of chemicals, and the stabilized sludge must be disposed
of by landfill. The most cost-effective systems are to
discharge controlled amounts of septage into properly
operating wastewater treatment plant sludge handling
and disposal systems, or to construct and operate similar
systems exclusively for septage from designated por­
tions of the Region. Introducing the septage into the
liquid processing system of wastewater treatment facili­
ties should be minimized unless septage quantities are
relatively small and proper supervision and control
are available.

Controlled discharge of septage to agricultural lands has
been practiced in the Region, but higher degrees of
stabilization than can be obtained in the septic tank
may be required in the future.

INDUSTRIAL SLUDGES

Organic sludges from food processing plants and pulp/
paper mills can be disposed of by the same methods
used for municipal wastewater treatment plant sludges.
Chemical and metal sludges generally cannot be applied
to the land because of high levels of toxics (such as
phenolic hydrocarbons, oils, and heavy metals). Incinera­
tion and pyrolysis may be increasingly applicable to
disposal of organic and chemical industrial sludges which
have high heating values. The two existing landfills in the
Region which are licensed to accept industrial sludges,
the Reclamation, Inc., landfill near Racine County and
the Laur II landfill near Germantown, are relatively
large operations and likely co\,lId provide a high ratio
of refuse to sludge. Generally at least 10 to 1 on a weight
basis is desirable. Smaller landfills, or landfills with
potential leaching problems, may not be licensed (or
willing) to accept industrial sludges. The establish­
ment of a strategically-located and specially designed
and operated landfill to handle only sludges and other
"hazardous and toxic" wastes should be investigated.

31



 

 

(This page intentionally left blank) 



Chapter VI

COST CONSIDERATIONS IN PROCESS SELECTION

INTRODUCTION

Sludge handling and disposal costs represent a large and
continually growing share of total expenditures for water
pollution abatement in the Region. The rural resident is
faced with increasing costs for septage removal. Water
utilities are faced with new restrictions on allowable
disposal of solids generated in water treatment operations.
In the wastewater field, the increasingly higher degrees of
treatment required prior to discharge, coupled with more
stringent criteria on allowable ultimate disposal options,
have dramatically increased solids quantities as well as
handling costs.

Concern about the increasing quantities of solids and
costs for processing and disposal has generated extensive
analysis of alternative disposal methods and has increased
the processing options available in recent years. Regional
processing and disposal sites, large-scale energy or material
recovery systems, and changes in conventional design and
application of available technology are being proposed
throughout the nation to minimize the cost and environ­
mental impact of sludge handling and disposal.

Conventional Facility Costs
Conventional solids handling systems for the wastewater
treatment facilities used in the Region1 include the
following unit operations:

1. Gravity thickening.

2. Flotation thickening.

3. Anaerobic digestion.

4. Aerobic digestion.

5. Sludge drying beds.

6. Sludge lagoons.

7. Vacuum filters, centrifuges, and filter presses.

Trucks are used in the Region to transport solids to
ultimate disposal sites. Ultimate disposal consists of
landfills, lagoons, land application, and product market­
ing (Milorganite).

The cost of conventional solids handling and disposal is
a function of the volume, solids content, sludge processing

1 Stanley Consultants for the Southeastern Wisconsin
Regional Planning Commission, Point Source Waste­
water Treatment Alternatives and Cost Information,
November 1976.

systems used, mode of transport, and distance of transport
to ultimate disposal. Cost curves have been developed for